




Rubber Compound	A 160 IND	Test Date	26.02.2024
Report ID.	FNI/260224/531561/58	Testing Location	QA Lab_Basma
Reason For Testing	Regular Testing	Test Results	<input checked="" type="checkbox"/> OK
Ref. Std. For Testing	JIS K 6253,6251		<input type="checkbox"/> NOT OK
			
	TESTED BY	VERIFIED BY	APPROVED BY

Summary of Testing

S.No	PROPERTY	UNIT	SPECIFICATION	OBSERVATION	STATUS
1	Hardness	Shore A	75 ± 5	73	OK
2	Tensile Strength	MPa	Min. 6.9	20.1	OK
3	Elongation at Break	%	Min. 150	334	OK
-	-	-	-	-	-

Intentionally Left Blank.

Remarks if any:-